
 

7490 Sideroad 7 W, PO Box 125,  
Kenilworth, ON   N0G 2E0 

www.wellington-north.com 
                                    519.848.3620 
1.866.848.3620  FAX 519.848.3228 

Regular Meeting of Council 
 

Monday, October 17, 2016 
 

7:00 p.m. 
 

Municipal Office Council Chambers, Kenilworth 
 

A G E N D A 
 

AGENDA ITEM PAGE NO.

 
CALLING TO ORDER 

 
- Mayor Lennox 

 
SINGING OF O’ CANADA 
 
PASSING AND ACCEPTANCE OF AGENDA 
 
DISCLOSURE OF PECUNIARY INTEREST(S) AND THE 
GENERAL NATURE THEREOF 
 
MINUTES OF PREVIOUS MEETING(S) 
 
Regular Meeting of Council, October 3, 2016 
 
BUSINESS ARISING FROM MINUTES 
 

 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

001 
 
 
 
 
 
 



 

 

Regular Meeting of Council 
[...]
months prior to the expiry of the Current Term, OCWA shall provide a written reminder 
to the Client of its nine (9) months’ notice requirement.  

 
(b) During the Initial Term or any Renewal Term, this Agreement may only be terminated by 

either the Client or OCWA by giving at least thirty (30) days’ notice in writing to the 
other Party if: 

 
(i) there has been a material breach of the Agreement; 

 
(ii) the Party complaining of the breach has given written notice of the breach to the 

other Party; and 
 

(iii) the other Party does not correct the breach within thirty (30) days of receiving the 
notice. 

 
(d) If either Party disputes the existence of a breach or that the breach is material, then the 

dispute may be referred to mediation under Section 5.1 of this Agreement. 
 
Section 6.2 - Early Termination   
 
 If this Agreement is terminated for any reason prior to the expiry of the Current Term, 
then the Client shall pay OCWA for all Services provided up to the date of termination, as well 
as any costs relating to the early termination, including but not limited to demobilization and 
severance costs (in accordance with the collective agreements between OCWA and its 
employees); the costs associated with the removal of remote monitoring and control systems 
installed by OCWA; the costs of cancelling agreements with suppliers and subcontractors; as 
well as any previously incurred Major Maintenance Expenditures, costs related to Capital 
Projects, Unexpected Expenses and Optional Services. 
 
Section 6.4 - Final Settlement 
 
 If OCWA ceases to operate and maintain the Facility, there shall be a final settlement of 
all accounts with respect to the Estimate and any other expenses incurred by OCWA and 
amounts owing by or to the Client under this Agreement including, but not limited to the 
outstanding accounts, if any, owed to OCWA, no later than ninety (90) days after OCWA ceases 
to provide the Services or thirty (30) days after OCWA has provided the Client with a final 
invoice, whichever comes later. 

097



Section 6.5 - Transfer of Operations 
 
 Upon the termination of this Agreement, OCWA will return the following to the Client: 
 
(a) The log book for the Facility. 
 
(b) The original operations manual(s) that were provided by the Client to OCWA at the 

commencement of the Services as well as any modifications or changes to the manuals 
that reflect the actual of revised approach to operating the Facilities with all updates to 
the expiry date of the Agreement. 

 
(c) A list of emergency phone numbers from the contingency plan binders used by OCWA 

staff in respect of the Facility. 
 
(d) Maintenance and repair records of equipment at the Facility in electronic format. 
 
Section 6.6 - Restrictions on Recruitment of OCWA’s Employees 
 

During the term of this Agreement and for one (1) year following the termination of this 
Agreement, the Client shall not solicit or recruit any employee of OCWA, nor induce any 
OCWA employee to leave his or her employ to work at the Facility, unless mutually agreed to in 
writing by the Client and OCWA. 
 
 

ARTICLE 7 - GENERAL 
 
Section 7.1 - Ownership of Technology 
 
 The Client acknowledges and agrees that in providing the Services, OCWA may utilize 
certain technology developed by or for OCWA, for example, OCWA’s WMMS, Outpost 5 
and/or PDM (the “Technology”).  The Client further agrees that use of the Technology by 
OCWA with respect to the Facility does not in any way give the Client any ownership or 
licensing rights in or to the Intellectual Property Rights to the Technology unless otherwise 
agreed to in writing between the Parties.  For greater certainty, nothing in this Section 7.1 shall 
be interpreted as requiring OCWA to provide the Client with the Technology or other similar 
technology in respect of the Facility as part of the Estimate. 
 
Section 7.2 - Agreement to Govern 
 
 If there is any inconsistency between the main body of this Agreement and any Schedule 
to this Agreement, then the provision in the main body shall govern. 
 
Section 7.3 - Entire Agreement 
 
 This Agreement constitutes the entire agreement between the Client and OCWA with 
respect to the subject matter hereof and cancels and supersedes any prior understandings, 

098



undertakings, representations, warranties, terms, conditions and agreements, whether collateral, 
express, implied or statutory, between the Client and OCWA with respect thereto.  

 
Section 7.4 - Amendments and Waivers 
 
 No amendment to this Agreement will be valid or binding unless it is in writing and duly 
executed by both of the Parties hereto.  No waiver of any breach of any provision of this 
Agreement will be effective or binding unless it is in writing and signed by the Party purporting 
to give such waiver and, unless otherwise provided, will be limited to the specific breach waived. 
 
Section 7.5 - Successors and Assigns  
 
 This Agreement shall operate to the benefit of and be binding upon, the Parties hereto and 
their successors and assigns.  This Agreement may be assigned in the discretion of either Party. 
 
Section 7.6 - Survival 
 
 All outstanding payment obligations, and the confidentiality obligation under Section 
7.11, shall survive indefinitely the termination of this Agreement. 
 
Section 7.7 - Severability 
 
 If any provision of this Agreement is determined to be invalid or unenforceable in whole 
or in part, such invalidity or unenforceability shall attach only to such provision and everything 
else in this Agreement shall continue in full force and effect. 
 
Section 7.8 - Notices 
 
(a) All notices required or permitted to be given under this Agreement shall be in writing and 

shall be deemed to be properly given if hand-delivered, sent by email, sent by confirmed 
facsimile or by registered mail postage prepaid, return receipt requested, or by courier, to 
the Parties at their respective addresses as set forth below, or to such other addresses as 
the Parties may advise by like notice.  Such notices if sent by email, facsimile, registered 
mail or courier shall be deemed to have been given when received. 

 
(i) if to the Client: Township of Wellington North 

     7490 Side road 7 W., P.O. Box 125 
     Kenilworth, Ontario 
     N0G 2E0 
   Telephone: 519-848-3620 
   Fax:  519-848-3228 
   Attention: CAO 
 
 (ii) if to OCWA:  Georgian  Highlands  Office 
     136 Main Street, East 

Shelburne, On 

099



L9V 3K5 
   Telephone: 519-925-1938              
   Fax:  519-925-0322 
   Attention: Operations Manager 
 
(b) A Party to this Agreement may change its address for the purpose of this Section by 

giving the other Party notice of such change of address in the manner provided in this 
Section. 

 
Section 7.9 - Counterparts 
 
 This Agreement may be executed in counterparts, each of which shall constitute an 
original and all of which taken together shall constitute one and the same instrument. 
 
Section 7.10 - Freedom of Information 
 
 The Parties understand that this Agreement and any materials or information provided to 
OCWA through the performance of the Services may be subject to disclosure under the Freedom 
of Information and Protection of Privacy Act, R.S.O. 1990, c.F.31, as amended, or as otherwise 
required by law. 
 
  

100



Section 7.11 - Confidentiality and Security  
 
 The Parties shall strictly maintain confidential and secure all material and information 
provided, directly or indirectly, by the other Party pursuant to this Agreement.  Subject to 
relevant legislation related to freedom of information or the protection of privacy and any other 
laws, neither Party shall directly or indirectly disclose to any person, either during or following 
the term of this Agreement, any such material or information provided to it by the other Party 
without first obtaining the written consent of the Party who provided such material or 
information, allowing such disclosure. 
 
 IN WITNESS WHEREOF the Parties have duly executed this Agreement. 
 
 
      ONTARIO CLEAN WATER AGENCY 
 
 
____________________   By: __________________________ 
Date of Signing          (Authorized Signing Officer) 
            
  
____________________   By: __________________________ 
Date of Signing          (Authorized Signing Officer) 
 
 

THE CORPORATION OF THE TOWNSHIP 
OF WELLINGTON NORTH 
 

 
____________________   By: __________________________ 
Date of Signing          (Authorized Signing Officer) 
 
 
____________________   By: __________________________ 
Date of Signing          (Authorized Signing Officer) 

101



1 

SCHEDULE A - The Facility 
 
Part 1.   Description of the Facility 
 
For the purposes of this Agreement, the Facility is comprised of the following: 
 

1. Arthur Wastewater System 
 
The Arthur Water Pollution Control Plant began operating in its present configuration in January 
1991. 
  
The plant is an extended aeration facility, with grit channels and parshall flume, comminutor and 
two aeration tanks. Phosphorus removal by continuous alum feed, one final clarifier and effluent 
filter system for tertiary treatment.  Ultraviolet radiation is used for disinfection of final effluent. 
Three former waste stabilization lagoons have been modified to act as effluent holding ponds.  
Discharge is withheld from the receiving water (Conestoga River) during summer months due to 
low flow conditions, thus plant effluent is discharged to the holding ponds during this time.   
 
The facility receives residential, commercial and industrial wastewater and provides a level of 
treatment to meet the “Certificate of Approval” issued to the plant for discharging into the 
Conestoga River. 
 
Sludge is digested aerobically.  The six storage tanks/digesters provide a maximum of 18 to 20 
weeks storage (this includes primary and secondary digester capacity).  Sludge loading facilities 
provide for transfer of digested aerobic sludge to trucks.  Digested sludge is land-applied as farm 
fertilizer. 
 

2. Mount Forest Wastewater System 
 
In November 2008, the Mount Forest Water Pollution Control Plant began operating.  The plant 
consists of a raw water pumping station, which used to be the old sewage treatment plant.  This 
flow now enters the new Influent Works building which contains a vertical bar screen, a washer 
screw compactor, a circular grit chamber complete with grit extraction equipment and blowers, 
and a grit dewatering screw all sized to accommodate the hydraulic peak flow rate of 15,000 
m3/d.  This conventional wastewater plant uses diffused air supplied by two aeration blowers to 
supply its two (2) aeration tanks and supplements its phosphorous removal using alum.  The 
plant applies its coagulant aid prior to its two square final clarifiers which are fitted with sludge 
removal scrapers.  
 
Two final effluent single media filters including traveling backwash mechanism and return of 
backwash to the head of the aeration tanks follow the final clarifiers.  The effluent then flows 
though the ultraviolet disinfection system which consists of two banks, one duty and one 
standby, with each bank sized for the Peak Flow Rate. The plant is designed to remove 
suspended solids, BOD5, and phosphorus from the wastewater.  Chlorination of bypasses which 
are metered is done though a manual sodium hypochlorite drip into the existing chlorine contact 
chamber at the Raw Sewage Pumping Station. 

102



 
The sludge digestion and storage is located at the new site, and receives sludge from the Arthur 
and Mount Forest Wastewater Treatment Plans.  Sludge treatment system consists of a three 
stage aerobic sludge digestion system with a total storage volume of 1,987m3, equipped with 
coarse bubble diffusers, submersible mixers and supernatant decanting.  
 
 
Part 2.   Street Address of the Facility 
 
The street address of the Facility is as follows:   
 
Arthur Wastewater Facility – 160 Preston Street, Arthur 

 
Frederick Sewage Pumping Station – 176 Frederick Street, Arthur 
Wells Sewage Pumping Station – 60 Wells Street West, Arthur 
Arthur Effluent Storage Lagoons – 491 Eliza Street, Arthur 
 

Mount Forest Wastewater Facility – 651 Cork Street, Mount Forest 
 
Cork St. Sewage Pumping Station – 407 Cork Street, Mount Forest 
Perth St. Sewage Pumping Station – 359 Perth Street, Mount Forest 
Durham St. Sewage Pumping Station – 191 Durham Street, Mount Forest 
North Water Sewage Pumping Station – 300 North Water Street, Mount Forest 

 

103



1 

SCHEDULE B - Definitions 
 
 In this Agreement, the following terms are defined below or in the section in which they 
first appear: 
 
“Actual Charges” is defined in Section 2 under Schedule D of this Agreement. 
 
“Agreement” means this agreement together with Schedules A, B, C, D, E, F, G, H, I and J 
attached hereto and all amendments made hereto by written agreement between OCWA and the 
Client.  
 
“Applicable Laws” means any and all statutes, by-laws, regulations, permits, approvals, 
standards, guidelines, certificates of approval, licences, judgments, orders, injunctions, 
authorizations, directives, whether federal, provincial or municipal including, but not limited to 
all laws relating to occupational health and safety matters, fire prevention and protection, health 
protection and promotion, land use planning, environment, Building Code, or workers’ 
compensation matters and includes Environmental Laws. 
 
“Approved Major Maintenance Expenditures” is defined in Paragraph 4.4(b) of this 
Agreement. 
 
“Authorizations” means any by-laws, licences, certificates of approval, permits, consents and 
other authorizations or approvals required under Applicable Laws from time to time in order to 
operate the Facility. 
 
“Authorized Representative(s)” is defined in Section 2.4 of this Agreement. 
 
“Business Days” means a day other than a Saturday, Sunday or statutory holiday in Ontario. 
 
“Business Hours” means the hours between 8:00 a.m. and 4:00 p.m. on a Business Day. 
 
“Capital Projects” is defined in Paragraph 4.5(a) of this Agreement. 
 
“Change in Applicable Laws” means the enactment, adoption, promulgation, modification, 
issuance, repeal or amendment of any Applicable Laws that occur after the date this Agreement 
is executed by both Parties. 
 
“Change Order” means the document shown in Schedule “H” describing the changes to the 
Agreement agreed to by both Parties. 
 
“Claim” means any claim, fine, penalty, liability, damages, loss and judgments (including but 
not limited to, costs and expenses incidental thereto). 
 
“CPI Adjustment” means the percentage difference between the Statistics Canada Consumer 
Price Index, All Items (Ontario) (“CPI”) during September of the previous Year as compared to 

104



2 

the CPI of September of the current Year.  For example, the CPI Adjustment for Year 2016, is 
the CPI of September 2015 divided by the CPI of September 2014.    
 
“Current Term” is defined in Paragraph 4(c) under Schedule D of this Agreement. 
 
“Crown” means Her Majesty the Queen in Right of Ontario. 
 
“Effective Date” is defined on Page 1 of this Agreement. 
 
“Environmental Laws” means, any and all statutes, by-laws, regulations, permits, approvals, 
certificates of approval, licences, judgments, orders, judicial decisions, injunctions, and 
authorizations related to environmental matters or occupational health and safety and which are 
applicable to the operation of wastewater treatment facilities. 
 
“ESA” means the Electrical Safety Authority. 
 
“Estimate” is defined in Section 1 under Schedule D of this Agreement.  
 
“Facility” is defined in Paragraph (b) of the Recitals to this Agreement and further described in 
Schedule A. 
 
“Indemnification Process” means the procedures a Party is required to follow to obtain 
indemnification: 
 
(a) upon receipt of a Claim, or notice of claim, the Indemnified Party shall immediately 

forward such Claim or notice of Claim to the Indemnifying Party; 
 
(b) if requested by the Indemnifying Party, the Indemnified Party shall provide all 